Massey ferguson 8210, 8220 tractors part catalog

download Massey ferguson 8210, 8220 tractors part catalog

of 1478

  • date post

    12-Jan-2017
  • Category

    Automotive

  • view

    473
  • download

    12

Embed Size (px)

Transcript of Massey ferguson 8210, 8220 tractors part catalog

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment PagePagePagePage010-0000010-0000010-0000010-0000

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment PagePagePagePage010-0000010-0000010-0000010-0000

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA06-009-F1-ZA06-009-F1-ZA06-009-F1-ZA06-009-F

    ZA061009-1ZA061009-1ZA061009-1ZA061009-1 .... 010-0005010-0005010-0005010-0005

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment - - - - M.F M.F M.F M.F 8210 8210 8210 8210 PagePagePagePage010-0005010-0005010-0005010-0005ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3779022M2 1 Engine PEL. YH31441

    4224683M91 1 Short Engine Up to Serial or Engine Number U786028J4225081M91 1 Short Engine From Serial or Engine Number U786029J

    2 3617180M913617180M913617180M913617180M91 1 Kit, Belt Length 1470 MM3 3009287X1 4 Screw Metric M8 X 404 339402X1 3 Nut M105 3780201M2 1 Spacer Thickness 27MM6 3581576M3 1 Startermotor [A]

    Up to Serial or Engine Number K302039See Page - Reference Number 010-0050/1

    3823621M91 1 Startermotor [A]From Serial or Engine Number K302040See Page - Reference Number 010-0055/1

    7 3781005M91 1 Clutch Up to Serial or Engine Number H2860088 3780206M1 1 Clutch (7)

    Up to Serial or Engine Number H2860083783350M1 1 Clutch From Serial or Engine Number H286009

    9 3781006M1 1 Fan (7)10 3009920X1 4 Plough Bolt (7)

    M8 X 1611 3782028M1 1 Strap12 391005X1 3 Stud M10 X 2513 3779643M3 1 Strap14 385361X1 1 Washer Diameter 9-17 X 3,2 MM15 390246X1 1 Bolt M8 X 7016 3782008M5 1 Cowl Left Hand

    Up to Serial or Engine Number 27-08-200017 3785236M1 1 Cowl From Serial or Engine Number 28-08-2000

    Left Hand18 3785287M1 1 Support From Serial or Engine Number 28-08-200019 3782009M4 1 Cowl Right Hand

    Up to Serial or Engine Number 27-08-20003785237M1 1 Cowl From Serial or Engine Number 28-08-2000

    Right Hand FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA06-013-C1-ZA06-013-C1-ZA06-013-C1-ZA06-013-C

    ZA061013-1ZA061013-1ZA061013-1ZA061013-1 .... 010-0010010-0010010-0010010-0010

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0010010-0010010-0010010-0010ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3779023M2 2 Engine PEL. YK31431

    4222878M91 1 Short Engine2 3617180M913617180M913617180M913617180M91 1 Kit, Belt Length 1470MM3 3009287X1 4 Screw Metric M8X40

    Up to Serial or Engine Number H3270303009288X1 4 Screw Metric M8X50

    From Serial or Engine Number H3270314 3009693X1 3 Nut Metric M105 3780201M2 1 Spacer Thickness 27MM

    Up to Serial or Engine Number J0770233784034M1 1 Spacer Thickness 37MM

    From Serial or Engine Number J0770246 3581576M3 1 Startermotor [A]

    Up to Serial or Engine Number K302039See Page - Reference Number 010-0050/1

    3823621M91 1 Startermotor [A]From Serial or Engine Number K302040See Page - Reference Number 010-0055/1

    7 3782009M4 1 Cowl Right Hand Up to Serial or Engine Number 27-08-2000

    3785237M1 1 Cowl From Serial or Engine Number 28-08-2000Right Hand

    8 3783350M1 1 Clutch Up to Serial or Engine Number H3270303783352M1 1 Clutch From Serial or Engine Number H327031

    9 3781006M1 1 Fan Up to Serial or Engine Number H327030Diameter 550MM

    3780204M1 1 Fan From Serial or Engine Number H327031Diameter 600MM

    10 3009920X1 4 Plough Bolt M8X16Up to Serial or Engine Number H327030

    3009920X1 6 Plough Bolt M8X16From Serial or Engine Number H327031

    11 3779170M1 1 Spacer From Serial or Engine Number H327031Up to Serial or Engine Number J077023

    12 391005X1 3 Stud M10X2513 3779643M3 1 Strap14 385361X1 1 Washer15 390246X1 1 Bolt M8X7016 3782008M5 1 Cowl Left Hand

    Up to Serial or Engine Number 27-08-200017 3785236M1 1 Cowl From Serial or Engine Number 28-08-2000

    Left Hand18 3785287M1 1 Support From Serial or Engine Number 28-08-2000 FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA06-018-A1-ZA06-018-A1-ZA06-018-A1-ZA06-018-A

    ZA061018-1ZA061018-1ZA061018-1ZA061018-1 .... 010-0015010-0015010-0015010-0015

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment - - - - With With With With Pneumatic Pneumatic Pneumatic Pneumatic Brake Brake Brake Brake PagePagePagePage010-0015010-0015010-0015010-0015ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3779631M2 1 Engine PEL. XXXXX

    MF 82103779632M2 1 Engine PEL. YK31476

    MF 8220MF 8220 XTRA

    2 3617180M913617180M913617180M913617180M91 1 Kit, Belt Length 1470MM3 3009287X1 4 Screw Metric M8X40

    MF 82103009288X1 4 Screw Metric M8X50

    MF 8220MF 8220 XTRA

    4 3009693X1 3 Nut Metric M105 3780201M2 1 Spacer Thickness 27MM

    MF 82103784034M1 1 Spacer Thickness 37MM

    MF 8220MF 8220 XTRA

    6 3581576M3 1 Startermotor [A]Up to Serial or Engine Number K302039See Page - Reference Number 010-0050/1

    3823621M91 1 Startermotor [A]From Serial or Engine Number K302040See Page - Reference Number 010-0055/1

    7 339761X1 2 Hex. Sock. Screw M8X258 3783350M1 1 Clutch MF 8210

    3783352M1 1 Clutch MF 8220MF 8220 XTRA

    9 3781006M1 1 Fan MF 82103780204M1 1 Fan MF 8220

    MF 8220 XTRA10 3009920X1 4 Plough Bolt M8X1611 3782028M1 1 Strap12 391005X1 3 Stud M10X2513 4222878M91 1 Short Engine14 3784396M1 1 Elbow Nipple M2615 3784448M1 1 Tube16 3780390M1 1 Cowl Left Hand

    Up to Serial or Engine Number 27-08-20003785285M1 1 Cowl From Serial or Engine Number 28-08-2000

    Left Hand17 3782009M4 1 Cowl Right Hand

    Up to Serial or Engine Number 27-08-20003785237M1 1 Cowl From Serial or Engine Number 28-08-2000

    Right Hand18 3779643M3 1 Strap19 385361X1 1 Washer20 390246X1 1 Bolt21 390972X1 2 Washer Metric22 3784395M1 1 Elbow Nipple M1623 3784447M1 1 Tube24 3000483X1 2 Clamp25 3784573M1 1 Hose Length 220MM26 338615X1 2 Clamp27 3787857M1 1 Hose Length 1050MM28 3784398M1 1 Union M26 FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA10-007-B1-ZA10-007-B1-ZA10-007-B1-ZA10-007-B

    ZA101007-1ZA101007-1ZA101007-1ZA101007-1 .... 010-0020010-0020010-0020010-0020

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AlternatorAlternatorAlternatorAlternator And And And And Bracket Bracket Bracket Bracket - - - - Up Up Up Up to to to to Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K ...... ...... ...... ...... PagePagePagePage010-0020010-0020010-0020010-0020ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3714944M1 1 Alternator 70 AMP.

    Up to Serial or Engine Number K284016ZC401001 1

    2 390734X1 3 Washer Diameter 10-21 X 2 MM3 339169X1 2 Nut M84 3782559M1 1 Tensioner5 385361X1 1 Washer Diameter 9-17 X 3,2 MM6 339761X1 1 Hex. Sock.

    ScrewM8 X 25

    7 3779375M1 1 Spacer Length 70 MM3580956M1 1 Bellows Diameter 11-20 X 6

    8 339269X1 1 Hex. Sock.Screw

    M10 X 100

    9 3009492X1 2 Hex. Sock.Screw

    M10 X 25

    10 3009505X1 2 Screw Metric M12 X 2511 3783700M1 1 Support12 339291X1 1 Hex. Sock.

    ScrewM8 X 55

    13 339010X1 1 Bolt Metric M8 X 4014 3780634M1 1 Alternator 120 AMP

    Up to Serial or Engine Number K289024See Page - Reference Number 010-0040/1

    15 3782607M1 1 Tensioner16 3009495X1 1 Bolt Metric M10 X 4017 390734X1 3 Washer Diameter 10-21 X 2 MM18 30094